
PV-405-ST



PART LIST:
Picture Desc No Qty

Armrest A 1

Armrest B 1

Backrest C1 1

Backrest C2 1

Backrest D 1

Seat E 1

Seat F 1

Leg G 1

Cushion H 3

Cushion I 3

M6*35  Bolt AA 14

M6*15  Bolt BB 4

M6*50  Bolt CC 4

M6*60  Bolt DD 2

M6 Nut EE 6

M6 Washer FF 30

Socket allen XX 1

Wrench YY 1



E F

DD FF FF EE

E

F

B
A

AAFF

FF

BB

E
F

A

G

B

Advised to be assembled by 2 or more persons.

Step 1

Step 2

Step 3



CC FFFF EE

DC2 C1

AA

AA
FF

FF

A E

F

C2B

H

I

Step 4

Step 5

Step 6







PV-405-STB



Picture Desc No Qty

Table top A 1

Leg B 4

M6*15 Bolt AA 12

M6 Washer BB 12

Socket allen CC 1



BB

AA 

A

B








